
 

  

No. 

ＪＲ 

01-175 

ＳＳＳ 

JAPAN INTERNATIONAL COOPERATION AGENCY 

MINISTRY OF WATER AND IRRIGATION 
THE HASHEMITE KINGDOM OF JORDAN 

 
 

THE STUDY ON 
WATER RESOURCES MANAGEMENT 

IN 
THE HASHEMITE KINGDOM OF JORDAN 

 
 

FINAL REPORT  VOLUME IV 
 

SUPPORTING REPORT  
FOR 

 

PART-A  WATER RESOURCES MANAGEMENT 
MASTER PLAN 

 
CHAPTER 3  WASTEWATER EFFLUENT 
 

 
 
 
 
 

DECEMBER 2001 
 

 

 

YACHIYO ENGINEERING CO.,LTD. 



 

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Exchange Rate Employed 
in the Study 

US$1.00=0.700JD=JP¥110 
December, 2000 



 

  

The Study on Water Resources Management in the Hashemite Kingdom of Jordan 
[...]
3) Treated effluent of As Samra, Baqa, Jerash and Abu Nuseir Treatment Plants 
4) Treated effluent of Salt and Fuhis Treatment Plants 
5) Treated effluent of Salt and Fuhis Treatment Plants Treated effluent of Salt and Fuhis Treatment 

Plants 
 
Restricted irrigation is done for about 16,000 donums and unrestricted irrigation for 
about 91,000 donums (see Table 5-7). While restricted irrigation is limited to fodder, 
cereal as well as olive, citrus and forest trees and bananas, comprises unrestricted 
irrigation various vegetables, additionally.    
 
Tables 5-6 and 5-7 summarize the present situation regarding reuse of treated 
wastewater and irrigated areas. 
 



The Study on Water Resources Management in The Hashemite Kingdom of Jordan 
 Final Report/ Supporting Report Part-A “Master Plan” 

 

  
 

SA3-16

 
Table 5-7: Areas irrigated by treated wastewater (1998) 
     
          
    Total Jordan As Samra 
          
        
Area of restricted irrigation near treatment plants      
  Fodder donums 1,770 300 
  Olives donums 1,697 1,500 
  Forests donums 3.187 1,500 
  Total donums 6,654 3,300 
        
          
Area of restricted irrigation downstream of treatment plants     

  Fodder, cereal 1) donums 2,000   

  Forests trees 2) donums 500   

  Fruit 3) donums 6,500   

  Vegetables 4) donums 0   
  Total donums 9,000   
          
        
Area of unrestricted irrigation downstream of treatment plants 
5)     

  Fodder, cereal 1) donums 6,500   

  Forests trees 2) donums 1,000   

  Fruit 3) donums 25,000   

  Vegetables 4) donums 58,500   
  Total donums 91,000   
          
1)Barley, sudan grass, alfalfa, maize (forage)    
2)Acacia, cassorina, eucalyptus, etc.    
3)Olive, citrus, banana, others    
4)Different vegetables    
5)After mixing (about 1 : 3) with freshwater in the Jordan Valley   
 
 
6.  Cost for wastewater disposal and tariff for wastewater services 

In the Water Utility Policy, July 1997 of MOWI it is said that municipal water and 
wastewater charges shall be set at a level, which will cover at least the cost of operation 
and maintenance. The Ministry will also move  towards the recovery of all or part of the 



The Study on Water Resources Management in The Hashemite Kingdom of Jordan 
 Final Report/ Supporting Report Part-A “Master Plan” 

 

  
 

SA3-17

capital costs of water infrastructure. Profitable undertakings in industry, tourism, 
commerce and agriculture shall be made to pay fair cost. The Ministry will attempt to 
set differential prices for the water based on water quality, the end users and the social 
and economic impact of prices on the various economic sectors and regions of the 
country. 
 
According to calculations of wastewater services cost for wastewater treatment (in 1999 
for operation and maintenance only) ranges between 0.010 (As Samra) and 0.240 JD/m3  
(Tafielah). The lowest cost were found for wastewater stabilization pond systems, while 
the highest costs were found for plants using activated sludge and trickling filters.  
 
For emptying the cesspools of buildings not connected to the public sewerage system 
cost for the haul of 1 m3 of sludge to the nearest treatment plant or other disposal site 
was determined to be between 1 and 2 JD.  
 
Tariffs for water supply and wastewater disposal services (applied for residents and 
non-residents and effective since October 1997) are shown in Table 6-1. The tariff 
structure is composed of three segments: For the lower and upper segment the tariff is 
proportional to the consumption. For the segment in between the tariff is constantly 
increasing. Figure 6-1 visualizes the structure. Only such customers, who are connected 
to the sewerage system, have to pay for wastewater disposal. 
 
 
Table 6-1: Tariffs for water and wastewater services 
 
Residential Consumers  
   
     

Consumption Water meter fee Water tariff Wastewater tariff 
m3/quarter JD/quarter JD/quarter JD/quarter 

     
     
Amman    
    

0 – 20 0.3 2 0,6 
21 – 40 0.3 0.14X - 0.8 0.04X - 0.2 
41 – 130 0.3 0.006556X2 - 0,12224X 0.002889X2-0,07556X 

> 130 0.3 0.85X 0.35X 
     
     
Governorates    
     

0 – 20 0.3 1,3 0,6 
21 - 40 0.3 0.075X - 0.2 0.035X - 0.1 
41 - 185 0.3 0.004517X2 - 0,10558X 0.001828X2-0,038103X

> 185 0.3 0.85X 0.35X 
     
1) X = water consumption in m3/quarter  



The Study on Water Resources Management in The Hashemite Kingdom of Jordan 
 Final Report/ Supporting Report Part-A “Master Plan” 

 

  
 

SA3-18

 
 
    
Non-residential consumers(Jordan) 
 

 
 

 
  

     
   Water tariff Wastewater tariff 
   JD/m3 JD/m3 
     
     

Tariff  1 0,5 
        
 
 
 
 
Figure 6-1: Tariff structure for wastewater services 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
   

 



  
 

 
 
 

  

 

 

 

 

 

 

 

 

 

 

 

ANNEX to 3.1.1 

  Description of Existing 
Treatment Plant 



  

Annex to 3.1.1 
Description of Existing Wastewater Treatment Plants 

 
Contents 

 
  Page 
 
1. ABU NUSEIR---------------------------------------------------------------------SA3-19 
 
2. AQABA-----------------------------------------------------------------------------SA3-25 
 
3. AS SAMRA -----------------------------------------------------------------------SA3-31 
 
4. BAQA-------------------------------------------------------------------------------SA3-38 
 
5. FUHIS------------------------------------------------------------------------------SA3-48 
 
6. IRBID-------------------------------------------------------------------------------SA3-48 
 
7. JERASH----------------------------------------------------------------------------SA3-54 
 
8. KARAK----------------------------------------------------------------------------SA3-59 
 
9. KUFRANJA-----------------------------------------------------------------------SA3-65 
 
10. MA’AN-----------------------------------------------------------------------------SA3-71 
 
11. MADABA--------------------------------------------------------------------------SA3-76 
 
12. MAFRAQ--------------------------------------------------------------------------SA3-81 
 
13. RAMTHA--------------------------------------------------------------------------SA3-86 
 
14. SALT -------------------------------------------------------------------------------SA3-91 
 
15. TAFIELAH------------------------------------------------------------------------SA3-96 
 
16. WADI ARAB--------------------------------------------------------------------- SA3-101 
 
17. WADI ESSIR--------------------------------------------------------------------- SA3-106 
 
18. WADI HASSAN  (under construction)--------------------------------------SA3-112 
 



The Study on Water resources Management in The Hashemite Kingdom of Jordan 
 Final Report/Supporting Report Part-A “Master Plan” 

 SA3-19

1. ABU NUSEIR TREATMENT PLANT 
 
The wastewater of Abu Nuseir Housing Area (belonging to Greater Amman) is 
collected and discharged to the treatment plant of the same name. Only less than 1 % 
of the wastewater of Greater Amman is discharged to this plant. Remaining 
wastewater of Amman is treated in As Samra and Wadi Essir treatment plant, 
whereby the treatment plant in As Samra receives about 99 % of the sewage generated 
in Greater Amman area.  
 
At the entrance of the wastewater treatment in Abu Nuseir a stormwater overflow tank 
(equalizing tank) is located to receive excess stormwater and to treat it partially by 
settling process. Physical treatment facilities comprise 2 screens (manual) and 2 
aerated grit chambers.  Biological treatment is based on an activated sludge process 
comprising primary settling tanks, rotating biological cylinders, activated sludge tanks 
and secondary settling tanks (see Figure 1). Treated wastewater may be chlorinated, if 
required. 
 
Excess sludge is treated by aerated digesters and sludge thickeners. Formerly, the 
thickened sludge was dewatered by a belt filter. However, the press is now out of 
operation due to high operation cost. At present, the thickened sludge of the Abu 
Nuseir Treatment Plant is transported by tankers to Ain Ghazal pretreatment plant and 
conveyed together with the raw wastewater of Amman to the As Samra Treatment 
Plant. The existing treatment plant lacks basic facilities for sludge dewatering and 
stabilization such as sludge drying beds. 
  
The design capacity of the treatment plant (put in operation in 1988) is 4,000 m3 /d, of 
which presently one third is used only. Therefore, one of the two trains is in use only 
and, in addition, the rotating biological cylinders are not operated. There are 
significant problems with floating/bulking sludge in the secondary settling tank which 
is most probably due to development of filamentous bacteria in the activated sludge. 
The reasons for this problem could be the particular quality of the wastewater and/or 
the operation of the treatment plant. The causes have to be studied and specific 
measures defined to reduce the development of bulking sludge.  
  
Main receiving water is Wadi Bereen discharging via Wadi Zarqa finally into the 
King Talal Reservoir. The effluent of the plant (<20 mg BOD5/l) does meet the 
requirements according to the relevant Jordanian Standard 893/1995 for discharge 
into wadis and catchment areas. Due to the chlorination of the effluents of the plant 
the fecal coliform count is less than 1,000 in 100 ml, but the helminth eggs are still 
too high to allow unrestricted agricultural irrigation. The effluent can be reused for 
restricted irrigation only.  
 
The treatment plant of Abu Nuseir is operated by the consortium of Suez Lyonnaise 
des Eaux - Montgomery Watson Arabtech Jardaneh. Related contract comprises retail 
water supply including wastewater collection for the Greater Amman area and 
operation of Wastewater Treatment Plant Abu Nuseir. The consortium has started 
work in 1999.  
 
The treatment plant disposes of a small laboratory for routine wastewater analysis. 
The efficiency of the treatment process is controlled by the central laboratory of WAJ 



The Study on Water resources Management in The Hashemite Kingdom of Jordan 
 Final Report/Supporting Report Part-A “Master Plan” 

 SA3-20

taking samples and analyzing the effluent water of the treatment plant monthly (pH, 
BOD5, COD, TSS, TDS, total coliforms, fecal coliforms) and each fourth month 
(heavy metals). 











The Study on Water resources Management in The Hashemite Kingdom of Jordan 
 Final Report/Supporting Report Part-A “Master Plan” 

 SA3-25

2. AQABA TREATMENT PLANT 
 
Aqaba Treatment Plant receives wastewater of the city of Aqaba only. The wastewater 
discharge to the treatment plant relies on 2 pumping stations. Stormwater inflow into 
the sewerage network is not relevant because annual precipitation in the Aqaba region 
is very low (50 mm/a). The total length of the sewerage system is some 210 km or 
about 4.1 m per inhabitant (resident). The reasons for this relatively high value have 
to be seen, particularly, in the high number of big hotels and in large areas of Aqaba 
provided with all infrastructure including sewer networks but not yet built up.   
 
Beside the wastewater generation by residents sewage is produced to a high extend by 
the tourist facilities of Aqaba comprising more than 4,100 beds. So, specific 
wastewater generation is more than 180 l/c/d related to capita number of residents. 
Due to high water consumption, the BOD5-concentration in the raw sewage is 
relatively low (350 mg BOD5/l). 
 
The wastewater stabilization pond system of the treatment plant of Aqaba comprises 
the following facilities: manual screen, two identical parallel trains of sealed 
facultative pond and a maturation pond (see Figure 2). Anaerobic ponds do not exist. 
A chlorination plant is not available.  
 
In 1997, the anaerobic ponds were desludged for the first and the only time, since the 
treatment facilities were put in operation in 1987. Sludge was emptied of the ponds 
and filled in excavated trenches within the treatment plant area and covered by earth.  
 
The average BOD5-concentration in the effluent was 110 mg/l in 1999 and exceeds 
the relevant Jordanian Standards 893/1995 for discharge into wadis and catchment 
areas. The natural receiving water of the effluent is the Wadi Araba, which mouths 
into the Gulf of Aqaba. However, it was decided to avoid any discharge into the Gulf 
to protect the aquatic environment and the quality of seawater. Therefore, the treated 
wastewater of the plant is partly evaporated and infiltrated at the plant site and partly 
reused for agricultural irrigation. It is estimated that out of the total inflow to the plant 
 

• 30 % is used for irrigation 
• 40 % is evaporated and/or infiltrated by the so-called evaporation ponds 
• 30 % is evaporated in the facultative and maturation ponds 

 
In several unsealed ponds (downstream of the maturation ponds) of a total surface of 
200,000 m2 the treated wastewater is evaporated and infiltrated into the groundwater. 
These ponds are mostly arranged in series so that the water quality is by far better 
than the one measured at the outlet of the maturation ponds. It is said that about 120 
species of birds are counted at the area of these evaporation/infiltration ponds.  
 
Presently 250 donums are used for agricultural irrigation, 1,000 donums for forest 
irrigation south of the plant and 300 donums for forest irrigation north of the plant. 
The effluent quality does not meet the biological requirements for unrestricted reuse 
of treated wastewater for agricultural irrigation. The fecal coliform counts range 
between 5,000 up to 1 million per 100 ml. Due to the treated wastewater having still 
high contents of organic compounds it is not advisable to use the existing chlorination 
plant for reduction of the bacterial pollution (fecal coliform count).  



The Study on Water resources Management in The Hashemite Kingdom of Jordan 
 Final Report/Supporting Report Part-A “Master Plan” 

 SA3-26

 
There is still sufficient space available north of the plant, which could be transformed 
in agricultural land and be used to extend irrigation activities. Additionally, green 
spaces within the town of Aqaba could be irrigated by treated wastewater, in 
particular, the trees and bushes along the roads. This kind of reuse of treated 
wastewater is also supported by the responsible persons of local WAJ-Office.    
 
The hydraulic capacity of the 1987 completed plant is meanwhile reached. Therefore, 
in 1999 U.S. American Consulting Engineers Montgomery and Watson have prepared 
a Feasibility Study for a new treatment plant for Aqaba. The study and 
implementation will be financed by USAID.   
 
According to the proposal made in the Feasibility Study wastewater shall be 
pretreated by screens and 2 aerated grit chambers. Biological treatment shall be based 
on an activated sludge process (extended aeration) comprising activated sludge tanks 
and secondary settling tanks. Additional treatment shall be provided by maturation 
(polishing) ponds using the existing ponds. 











The Study on Water resources Management in The Hashemite Kingdom of Jordan 
 Final Report/Supporting Report Part-A “Master Plan” 

 SA3-31

 
3. AS SAMRA TREATMENT PLANT 

 
About 99 % of the wastewater collected in Greater Amman is discharged to the 
treatment plant in As Samra, while only 1 % is treated in the treatment plants of Wadi 
Essir (see Section 17) and Abu Nuseir (see Section 1).  
 
The existing sewerage system in the Amman-Zarqa River Basin area (discharging 
wastewater to the As Samra Treatment Plant) includes three adjacent, but distinct 
sewerage systems (see Figure 3.1): 
 

Amman (in Zarqa basin) 
About 65 % of the wastewater discharged to As Samra Treatment Plant is 
collected by this sewerage system and discharged via Ain Ghazal (AGTP) to the 
plant. The sewerage system covers the Municipality of Amman, Jubeiha, Tela’a 
Al Ali, Khilda, Umm El Soumaq, Marj El Hammam, Abu Alanda, Quweismeh, 
parts of Wadi Essir and parts of Sweileh. Sewage is discharged by a siphon (DN 
1200, 38 km) to As Samra. Total length of the trunk mains network tributary to 
Ain Ghazal is approximately 270 km.   
 
Russeifa-West Zarqa Sewer System 
This area contributes by about 28 % of the sewage discharged to As Samra Plant. 
To this sewerage system belong the northeastern part of Amman (Tariq and 
Marka), the community of Russeifa and West-Zarqa. Flow collected by the 
Russeifa-West Zarqa system drains by gravity to the West Zarqa Pumping Station. 
This station pumps into the siphon to the As Samra Plant. Total length of trunk 
mains of this sub-system is about 50 km.  
 
East Zarqa-Hashimiyya Sewer System 
About 7 % of the wastewater treated in As Samra are collected in this system 
serving areas of East Zarqa and Hashimiyya. The network discharges the sewage 
by gravity to the Hashimiyya Pumping Station. The station pumps wastewater 
directly to As Samra via a DN 500 force main. Total length of trunk mains is 
about 30 km. 

 
According to the Master Plan and Feasibility Study prepared by HARZA in 1997, the 
design capacity of nearly 65 % of the trunk sewers (350 km of DN 300 and larger) 
was found to be adequate to collect and convey peak dry weather flows to the regional 
wastewater conveyance system through the year 2025. However, detailed field 
investigations of the sewer network revealed that much of the existing system cannot 
operate at its design capacity due to the effects of silt and debris accumulations. 
Furthermore, during wet weather periods, improper stormwater connections to the 
sanitary sewer system result in increases in flow far beyond the normal peaking 
pattern associated with wastewater  
 
Wastewater collected in Amman (in Zarqa Basin) is pretreated in Ain Ghazal (2 
automatic screens and 2 aerated grit chambers) and from there discharged by a 38 km 
long conveyor (DN 1200) to As Samra treatment plant location. Hydraulic constraints 
at the existing wastewater pumping stations in West Zarqa and Hashimiyya limit the 
capacity of wastewater conveyance facilities as well. 



The Study on Water resources Management in The Hashemite Kingdom of Jordan 
 Final Report/Supporting Report Part-A “Master Plan” 

 SA3-32

 
A new conveyor (32 km, DN 1500) is presently under construction and will conduct 
the sewage of Ain Ghazal to As Samra instead of using the existing siphon since end 
2001.  
 
In addition, thickened sludge of the treatment plants in Abu Nuseir, Baqa, Fuhis, Salt 
and Wadi Essir is transported by tankers to Ain Ghazal pretreatment plant and 
conveyed together with the raw wastewater of Amman to the As Samra treatment 
plant. This practice of sludge disposal is totally unsatisfactory. The sludge  
management of these plants calls for immediate adequate solution.    
 
The wastewater stabilization pond system (anaerobic, facultative and maturation 
ponds of in total 181 ha, see Figure 3.2) of As Samra plant is currently only adequate 
to meet the basic wastewater needs of half a million people. The plant is totally 
overloaded by a wastewater flow, which is exceeds the design flow by about 150 %. It 
has no nitrogen removal capability. In addition, the existing treatment plant lacks 
basic facilities for sludge management. The sludge in the anaerobic ponds was 
removed only once in 15 years, which is by far too less.  
 
The exposed deficiencies of the treatment plant result in effluents of poor quality, 
only partially treated wastewater. Formerly existing odor problems have been reduced 
partially by measures of deodorization at the inlet structure. Nevertheless, significant 
improvements, both in terms of capacity and level of treatment, are required just to 
overcome the existing deficiencies at the site. 
 
The effluent of the plant (> 100 mg BOD5/l) is quite unsatisfactory. It is discharged to 
the Wadi Dhuleil, which joins the Wadi Zarqa, the major tributary to the King Tala 
Reservoir. Effluent does not meet the requirements according to the relevant 
Jordanian Standard 893/1995 for discharge to wadis and catchment areas. Serious 
environmental negative impacts downstream of the treatment plant result of the 
remaining pollutional load of the treated wastewater. The effluent can be reused for 
restricted irrigation only due to the high fecal coliform counts (> 100,000 per 100 ml). 
 
One of the main tasks for operation and maintenance of a stabilization pond system is 
the regular desludging of the ponds, in particular the anaerobic ponds, which is 
obviously not done in As Samra in an adequate manner.  
 
The Ministry of Water and Irrigation intends to construct new treatment facilities in 
As Samra applying the Build-Operate-Transfer (BOT) method. The project includes 
design, construction and operation and maintenance of a new treatment plant with 
tertiary treatment capability for a projected average daily capacity of 267,000 m3 per 
day as well as take-over, operation and maintenance of the existing ponds with a 
current average flow of 170,000 m3. Additionally, the contract will comprise the 
takeover, operation and maintenance of the conveyor pipeline from Ain Ghazal to As 
Samra including the pretreatment facilities in Ain Ghazal. Bidders for pre-
qualification are invited in March 2000. 
 













The Study on Water resources Management in The Hashemite Kingdom of Jordan 
 Final Report/Supporting Report Part-A “Master Plan” 

 SA3-38

4. BAQA TREATMENT PLANT 
 
Baqa Wastewater Treatment Plant receives sewage from the Baqa Camp, Northern 
Suwaileh, Ain Albasha, Safout, Abu Nuseir Village, Moobis, Abu Hamad, Umm 
Dananir and Al Maisah. The strength of the influent wastewater is rather high - 1,400 
mg BOD5/l in the average. This is due to the low consumption per capita in the 
settlements connected.   
 
The plant was completed in 1988 (design capacity of 6,000 and is presently extended 
and upgraded to 15,000 m3/d). Due to the former overloading of the treatment plant, 
significant odor problems existed affecting not only the settlements in the 
neighborhood, but also the highway, which passes very close to the treatment plant. 
Before the plant consisted of two parallel trains. A new train was added and the 
capacity of the existing works was increased. In March 2000 the new train and one of 
the old trains were in operation.  
 
The following description of the plant concerns the treatment system after completion 
of all extension and upgrading works. The recently completed physical treatment 
facilities consist of 2 screens (automatic) and 2 aerated grit chambers. All 
pretreatment facilities are covered now to reduce the generation of odor. Biological 
treatment is based on trickling filter technology comprising in three trains primary 
settling tanks, trickling filters, solid contact aeration tanks and secondary settling 
tanks. A maturation pond serves for tertiary treatment (see Figure 4). Treated 
wastewater may be chlorinated, if required. 
 
Excess sludge is treated by sludge thickeners. The thickened sludge of the treatment 
plant of Baqa is transported by tankers to Ain Ghazal pretreatment plant and conveyed 
together with the raw wastewater of Amman to the As Samra treatment plant. The 
existing treatment plant lacks basic facilities for sludge dewatering and stabilization 
such as sludge drying beds. 
   
Main receiving water is Wadi Rumman discharging finally into the King Talal 
Reservoir. The effluent’s quality was until now very unsatisfactory (80 - 100 mg 
BOD5/l) did not meet the requirements according to the relevant Jordanian Standard 
893/1995 for discharge into wadis and catchment areas. However, the quality of 
effluent will certainly improved considerably as soon as the construction measures are 
completed. The fecal coliforms count at the outflow of the plant did not allow 
unrestricted agricultural irrigation. If the maturation pond will be put in operation 
again and the existing chlorination facility is continuously used, the effluent could be 
reused even for unrestricted irrigation. Presently, almost no treated wastewater 
flowing in the Wadi Ruman is used for irrigation upstream of the King Talal 
Reservoir. 
 
 
 
 
 











The Study on Water resources Management in The Hashemite Kingdom of Jordan 
 Final Report/Supporting Report Part-A “Master Plan” 

 SA3-43

5. FUHIS TREATMENT PLANT 
 
Fuhis Wastewater Treatment Plant receives sewage from the towns of Fuhis and 
Mahis. The sewerage system and the plant were completed recently (in 1996). 
Wastewater collection relies on two pumping station. Construction of house 
connections was not completed in 1999. Therefore, the wastewater quantity 
discharged to the plant is still increasing. 
 
At the entrance of the wastewater treatment in Fuhis a stormwater overflow tank 
(equalizing tank) is located to receive excess stormwater and to treat it partially by 
settling. Physical treatment facilities consist of 2 screens (1 automatic and 1 manual) 
and 2 non-aerated grit chambers. Biological treatment is based on an activated sludge 
process (extended aeration) comprising activated sludge tanks and secondary settling 
tanks. Additional treatment is provided by maturation ponds (see Figure 5). Treated 
wastewater may be chlorinated, if required. 
 
Excess sludge is treated by sludge thickeners. During summer time the thickened 
sludge is dried by the sludge drying beds of the treatment plant, while during winter 
time the thickened sludge is transported by tankers to Ain Ghazal pretreatment plant 
and conveyed together with the raw wastewater of Amman to the As Samra treatment 
plant. Instead of this, it is proposed to use the existing sludge drying beds throughout 
the year. Dried sludge is stabilized and could be used in the agriculture as fertilizer 
and soil conditioner. The second option could be its disposal at a sanitary landfill. 
 
The design capacity of the treatment plant (put in operation in 1996) is 2,400 m3 /d, of 
which presently one third is used only. To reduce operation cost only one of the two 
trains could be operated. In a later stage, when the collected wastewater will have 
increased, the second train could be put in operation again. 
 
There are some problems with floating/bulking sludge in the secondary settling tank 
which is most probably due to development of filamentous bacteria in the activated 
sludge. The reasons for this problem could be the particular quality of the wastewater 
and/or the operation of the treatment plant. The causes have to be studied and specific 
measures defined to reduce the development of bulking sludge.  
  
Main receiving water is Wadi Shua’ab discharging finally into the Shua’ab Reservoir. 
The effluent of the plant (< 10 mg BOD5/l) does meet the requirements according to 
the related Jordanian Standard 893/1995 for discharge into wadis and catchment areas. 
Due to the additional treatment of wastewater by the maturation ponds and 
chlorination of the effluents, the fecal coliform count could be reduced to less than 
1,000 in 100 ml. However, at present the fecal coliform count is still higher than 
10,000, because effluent is not chlorinated continuously. Therefo re, effluent can be 
reused for restricted irrigation only.  
 
At present, treated wastewater is not reused for irrigation purposes downstream of the 
treatment plant, even required standards could be met by the applied/possible 
treatment process. It is reused only downstream of the Shua’ab Reservoir after 
dilution with surface water. 











The Study on Water resources Management in The Hashemite Kingdom of Jordan 
 Final Report/Supporting Report Part-A “Master Plan” 

 SA3-48

6. IRBID (CENTRAL) TREATMENT PLANT 
 
Even if the sewerage is designed as a separate system, during rainfall the sewers 
collect stormwater also. The entire sewerage system disposes of only one stormwater 
overflow located at the treatment plant.  